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i TEAERIN T CR2032 3V 230mAh
FFou L AR Chinese ‘
Name of Sample [ - 5 Li-Mn02 Cell CR2032 3V 230mAh
English
otk 5 1117020190
Sample No.
E i 2
Consignor
Y N
Manufacturer
o7 ok BAE (KTRREPERORS RRAEETH)
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the
Test method TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
Ry BAE (KT RRBIEMORIS AR AT
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS "Recommendations on the
Criterion TRANSPORT "OF DANGERQUS GOODS” Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3
i IR
ikt R S B A
Appearance Silvery Button metal shell
s 3 2 Ay N
Hoidx B H 9017-02-23 RALE B 2017-02-27 ~ 2017-03-22
Accepted Date Test Date
Yo B e BEBTAL FGNR R0 ol SR B BRI
S Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
Sk, BHGFAREE CRTREHYEHNEN R AT )
ST/SG/AC. 10/11/Rev. 5/Amend, 1&Amend. 2 38, RY A
) 4 The sample has passed the test items of UNITED NATTONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
LM EHE (Date):  2017-03-23
A AT IR AR S Primary Lithium Cell. /
&z
Comment
Z 6% 45 s st LAY N R S AL
Consignor ; o :
Ad dg;g Post Code
B3 A | W’] 2 qa#f %ﬁ% %) g\ .
Approver: il Checker Compiler: o
R4 4

Title:

&2 THEIT (Vice

chief engmeer)
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}% =) #ﬁ\?ﬁ‘];ﬁ EI /g 7?4; *ﬁ:;ﬁ‘g‘*ﬁiﬁ:y&%&% 4\/_\.‘[';1 TS IR 4+ >3
—'5— 5 31’}]/0%- $)\/w7& ’%’I—:E
N Name of Test Standard requirement or The )
0. e Slause Numberof Staridsrd Test Result | Conclusion | Remark
BAH (KTERRIEmENLT AR ATy
B REAER FH) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | LI 1
1 Altitide 333 il F'_l o ML S See Appendix 1 B /
N Manual of Tests and Criteria Section PR
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 EHSE
Test T.1
BEHE (TR EmeRnains R
SR FH) éi‘{{sm\c. 10/11/Rev. 5/Amend. 1&Amend. 2 [ JLE 3 2
2 38.3 WM 1.2 ol e
Thermal test UN Manual of Tests and Criteria Section et D P’D‘é‘%‘d /
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2 38. 3 e
Test T.2
BEE GEFERRYERMERICT RERRH
=3l FA) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2 | LEZE 3
9 : - 38.3 Wi T.3 S : A
Vibration UN Manual of Tests and Criteria Section St Aopendix ¥ Pn d /
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3 SRR
Test T.3
WA CGETRERDEMmMNENT Rk
v FHd S;‘/‘SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | I (43 4
4 38.3 % T.4 ’ A
Shock UN Manual of Tests and Criteria Section dge dppendix 4 Pn)ii%d /
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 ok
Test T.4
A CGFRaptysEmigil s Rimsy
AN s FMY ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | FLIZE 5
5 38.3 W% 1.5 oo 8 ol
External short |uN Manual of Tests and Criteria Section Seefippendiz P'D‘*‘%d /
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 G5ot
Test T.b
g&g[ﬁl «jt?/ﬁﬁiﬁ%éiﬁﬂﬂf&“uﬂ LR AT
1) ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 | LEHZE 6
6 HE 38.3 WK T.6 ;I;Eﬁ.?f)pendix 6 ks i
Crush UN Manual of Tests and Criteria Section i P d
ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 ASEE
Test T.6
BEE CCTaBbRERNEN Wi ir
T R FlY ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2| JLEfZE 7
7 ; 38.3 R T.8 ) il
Forced discharge [un Manual of Tests and Criteria Section S P'm‘%&d /
ST/S6/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 aRag
Test T.8
This space intentionally left blank
8 LFEH
M| IR A F BRI 20°C SR EENR BT - /%
Tast Envirantrsnt Ambient temperature:20°C, Ambient humidity:/%
Condition
el .
4 Test Item
SepBHL 2o o
Subcontracted Test %@;%E & AR / R /
Condition Subcontracted | Name Post Code
Laboratory B3k / Wik /
Address Tel
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A5 ! BAAE L4 | ms
No. Name of Test Items Altitude simulation
B2 B A RIEH] Before RIS JE After Feimk | Flewm |t
%5 Sample Status RE e s RE F3&8 /% | Mass Loss | Residual |3
Sample Mass oCcv Mass ocv OCV  |Other
No. /g A% /g A% 1% % Event
001 e 2. 8476 280 [ 2w | 330 0.02 | 100.00 | ©
002 Y ol 2,8283 | 48| 286 | 3a 0.00 | 100.00 | ©
003 B s 2. 8478 3. 30 2.8477 | 3.30 0.00 | 100.00 | o
004 el 2.8234 | 3.32 | 2.8229 | 331 0.02 | 99.70 | o
005 o 2.8476 | 8.3 | 2eame | 3.1 0.00 | 100.00 | ©
006 e RO 330 | 2mw e 0.00 | 100.00 | ©
007 el 2. 8317 530 | sl | 3w 0.00 | 100.00 | ©
008 Wi 7.8652 [ 3.31 | 2.8850 | 331 0.0 | 100.00 | o
009 e 28467 | .30 0| 2 84es 1© 33l 0.00 | 100.00 | o
010 S, zigeld | B39l | adein | adl 0.00 | 100.00 | ©
011 Rl ot o2l / 2. 8572 / 0. 00 7 0
s AR D BT / 2. 8386 / 0. 00 / 0
OB | e | 2836 / 2. 8368 / 0. 00 / 0
oS L R / 2.8105 £ 0.01 / 0
015 Tt B . 2. 8312 / 0. 00 / 0
016 L T i | 28838 / 2. 8542 / 0. 00 / 0
017 W e / 2. 7264 / 0. 00 / 0
018 e | Susdss / 2. 8438 / 0. 00 / 0
019 e | B / 2. 8284 / 0. 00 / 0
020 e | B0 / 2.8101 / 0. 00 ) 0

Hik: L-#R V-RA DM R-3AL F-RK 0-RiR. LAA. LMK, LA, AAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 9 KRR B LA | AR
No. Name of Test Items Thermal test
e | HERE e R Bt BEE Ao | g gamx| fidem i
%5 Sample Status RE |FFREE = FF 3-8, /& | Mass Loss| Residual |
Sample Mass oCcv Mass ocv OCV  |Other
No. /g ¥ /g A% 1% 1% Event
001 e 2.8471 | 3.30 | 2.8451 [ 3.30 0.07 | 100.00 | o
002 et 2.8265 | B3l Zem | 3w 0.08 | 99.70 [ o
003 i 2.8477 | 3.30 | 2.8448 | 3.30 0.10 | 100.00 | o
004 T o M 2. 8229 331 2. 8214 i 0.05 | 100.00 | o
005 R 2. 8476 3.31 2.8452 | 3.30 0.08 | 99.70 | o
006 e 2. 8279 380 | 2R | a0 0.09 | 100.00 | o©
007 _ o 2. 8323 LE | aume | B 0.08 | 99.70 | o
008 Mo 2. 8650 3.3 | 28630 | 3.30 567 | s | o
009 Wi 1 2. 8468 3.31 2.8444 |  3.30 0. 08 99.70 | o
010 Wil 2. 8614 3.3l | zlesez | adh b 08 88070 | o
011 b et | BB / 2. 8555 / 0. 06 / 0
012 B e | 8386 / 2. 8381 / 0.02 / 0
013 Ml | B / 2. 8353 / 0. 05 / 0
014 e T BB / 2. 8088 / 0. 06 / 0
015 e e | 28500 / 2. 8299 / 0. 05 / 0
016 e | LBEE / 2. 8527 / 0. 05 / 0
017 e et | 27980 / 2. 7245 / 0.07 / 0
018 e | 2838 / 2. 8422 / 0. 06 / 0
019 e / 2. 8267 / 0. 06 / 0
020 M e S R / 2. 8087 / 0.05 / 0
HiE: L-mE V-IBA DMK R-38F PRk 0-A iR, LBRA. LMK, Lz, k.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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F% : BARA LA | )
No. Name of Test Items Vibration
M| HERE BB before | REE A | ggins | maak | S
%5 Sample Status /)ﬁ: z Tk d, RE F 349, /& | Mass Loss | Residual | 30,
Sample Mass ocv Mass ocy ocv Other
No. /g A% /g A% /% % Event
001 G 2.8451 |  3.30 2. 8453 3.30 0.00 | 100.00 | o
002 G 2.8242 |  3.30 2. 8245 3.30 0.00 | 100.00 | o
003 e 2.8448 | 3.30 2. 8448 3.30 0.00 | 100.00 | o
004 sl N z.Bo1a | &2l 2.8215 3. 81 0.00 | 100.00 | o
005 e 2.8452 | 3.30 | 2.8451 3. 30 0.00 | 100.00 | o
006 e et 2eEEE8 IS T80 | 28205 | %es a0 0.00 | 100.00 | o
007 b 2.8299 | 3.30 | 2.8295 | 3.30 0.01 | 100.00 | o
008 Wisids 2.8630 | 3.30 | 2.8633 | 3.30 0.00 | 100.00 | o
009 Il 2.8444 | 3.30 | 2.8445 | 3.30 0.00 | 100.00 | o
010 ey 2.8592 | 3.30 2. 8594 3. 30 0.00 | 100.00 | o
011 o / 2. 8557 / 0. 00 / 0
012 iy | AR / 2. 8385 / 0. 00 / 0
013 W B / 2. 8356 / 0. 00 / 0
014 i e | s / 2. 8085 ¥ 0.01 / 0
015 Rl i | B0 / 2. 8297 y 0. 01 / 0
016 T e | 2B / 2. 8525 / 0.01 7 0
017 e et | 2 T8 / 2. 71244 . 0. 00 / 0
018 T ) 2 BT / 2. 8425 7 0. 00 / 0
019 B | 2 96T / 2. 8268 / 0. 00 / 0
020 i s | BB / 2. 8084 / 0.01 / 0

Fik: L-R V-RA DMk R F-RK -k, LAA. LK. LHE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA TR R R A s
W AR -k

SRICI Testing Centre Test Report— Appendix 4 NO. 1117020190
6/10
5 AR B 4 AR ik
No. @ Name of Test Items Shadl
s *_‘fpwp;{k‘;!é ﬁzﬁ‘"ﬁﬁ- Before RIS After }ﬁ T #| % o A4
B Sarple Stans RE | FREE| BT FF#& @ /& | Mass Loss | Residual | 3
Sample Mass oCcv Mass ocv ocy Other
No. /g A% /g v 1% 1% Event
001 B 2.8453 | 3.30 | 2.8447 | 3.95 0. 02 98.48 | o
002 o 2.8245 | 3.30 | 2.8235 | 3.31 0.04 | 100.00 | o
003 S 2.8448 | 3.30 | 2.8449 | 3.25 0. 00 98.48 | o
004 e 28215 | 281 2.8208 | 3.31 0. 02 100.00 | o©
005 W .88 | st wleaiaiar [ 316 0. 01 95.76 | o
006 e 2.8255 | 3.30 | 2.8251 | 3.30 0.01 | 100.00 | o
007 e 2.8205 | 3.30 | 2.8205 | 3.30 0.00 | 100.00 | o
008 Wi 0.8605 | 53wl Jwmees |s 5. 0. 01 95.45 | o
009 T 2.8445 | 3.30 | 2.8440 | 3.30 0.0z | 1o0io0 | o
010 o 2.8594 | 3.30 | 2.8587 | 331 0.02 | 100.00 | o
O L I B / 2. 8553 y 0.01 / 0
gl il |t / 2.8376 / 0. 03 / 0
Dl sarit o | emess / 2. 8351 / 0. 02 / 0
1 R e SR T / 2. 8088 / 0. 00 / 0
015 | min e | By / 2. 8294 / 0. 01 / 0
me [t (D e / 2. 8525 / 0. 00 / 0
i A oo S P / 2. 7241 / 0. 01 / 0
GBI el e | e / 2.8419 / 0. 02 / 0
o8 | it | 28%ee / 2. 8269 / 0. 00 / 0
000 | i o | 2 emes / 2. 8083 / 0. 00 / 0
&iE: LR V-RA D-MK R E PR K 0-FR. LB TR, AR, RAK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 AR B 4 A A1
No. Name of Test Items External short circuit
¥ O S 2 ¥ v gk A ##‘u%i@ﬁ%/ﬁ}i
itk 5 ok A& Max. E [T R4 %
Sample No. Sample Status s Xtemﬁc S Other Event
ARIBH -
001 Undischarged 66. 5 0
FRHBOH
002 Undischarged 66. 2 0
A
003 Undischarged 65.8 0
AT
004 Undischarged 64.7 0
2 AR
005 Undischarged 67.9 O
A
006 Undischarged 65.2 0
ARIBE
007 Undischarged 65. 0 0
AR
008 Undischarged 64. 6 o
AT
009 Undischarged 63. 7 0
A
010 Undischarged 62.9 0
011 Fully discharged 63. 0 0
SRR ;
012 Fully discharged 62.3 0
SEATH,
013 Fully discharged 60. 8 O
SEAHE
014 Fully discharged 60. 6 O
AT
015 FFully discharged 60. 5 O
; SEAHUH ;
016 Fully discharged 61.3 0
. SEATHH
017 Fully discharged 60. 7 0
e
018 Fully discharged 99.9 0
SEAIHHE
019 Fully discharged 89.7 0
020 LR 59. 0 0

Fully discharged

#iE: DMK R-3E F-R K 0-AMR. RRK. L.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 AR B 4 A Bt
No. Name of Test Items Crush
Kot HBRA M**;ffﬁif’% : EYS N Y
Sample No. Sample Status He C Other Event
g2 Undiﬁggod / 0
uas Undiﬁgged / Q
f2d Und?zgfgged / o
024 lidieragaged / 0
Ua Urndiﬁgﬁrged / 0
026 Fullsf%fi[cfargcd / 0
= Funiﬁﬁi?arged / -
028 S i / 0
bad I"ull;}:éfi;iﬁfcﬁ}?argod / 0
Gt Ful l;;‘a%iﬁf;l?argcd / 2
LI Fzxfy | This space intentionally left

blank

#iE: DMK F-RX 0-RMik, RATK.
Note: D-Disassembly F-Fire O-No Disassembly & No Firc.
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5z - MR B 4 A B
i Name of Test Items Forced discharge
M du b5 GRELATS AL
Sample No. Sample Status Other Event
031 Fulliﬁ%iﬁiﬁirged -
032 Ful ]%%iﬁfj‘argcd “
033 Ful ffibiﬁn-gcd :
034 Ful’;}:n%iﬁzc?arged ¢
035 Full;}—?%i}?cfargcd :
036 Fullgfﬁfi%argcd r
037 Ful ;j'E ;ﬁi}fcfarg ed -
038 Full?%iﬁfc?argud i
039 Ful fﬁﬁfc?arged 2
040 Ful Eﬁfiﬁfcfarged :
b/ i = R Spalc;ti[]kat_l?ntkionally

&ix: DRIk PR XK 0-RAIK. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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